
kumar properties <kumarworldcompliance2025@gmail.com>

Six Monthly Compliance Report for period of October 2024 to March 2025 for Residential cum Commercial
project _Pegasus Properties Pvt. Ltd.
1 message

kumar properties <kumarworldcompliance2025@gmail.com> Sun, Jun 1, 2025 at 1:00 PM
To: eccompliance-mh@gov.in, cc-cacdesk@mpcb.gov.in
Cc: sropune2@mpcb.gov.in
Bcc: compliancecell@kumarworld.com, moef12@kumarworld.com

Dear Sir/Madam,

Please find the Post EC Compliance Report attached herewith for Period of October 2024 to March 2025 of p

 Six Monthly Compliance
Report_Megapolice_October 2024 to March
2025_pagenumber.pdf

roposed residential cum commercial project on Plot. No.R-1/1/A, R-1/1/C, R-1/2, R-1/3, R-1/4, Rajiv Gandhi Infotech Park III, Village Maan and Bhoirwadi,
[...]
Analysis Starts on 07.12.2024 

Analysis Completion On 11.12.2024 Sample Received Date 07.12.2024 

MANURE ANALYSIS RESULTS 

Sr. 

No. 
Parameter Unit Results 

Limits as per FCO 
Test Procedure 

1 pH - 7.1 6.5-7.5 IS 2720 (Part 26):1987 

2 Moisture 20.3 <25 

3 Colour Blackish Brown Dark brown to Black 

4 Odour 
Absence of Foul 

Smell 

Absence of Foul smell 

5 Bulk Density 0.4 <1.0 

6 
Total Organic 

Carbon 
23.26 

>14.0

7 Total Nitrogen as N mg/kg 1.6 >0.8 Kjeldahl Method 

8 Phosphate as P mg/kg 0.6 >0.4 Olsen Method 

9 Potasium as K mg/kg 0.8 >0.4 EPA 3050 B 

10 C:N ratio 14.54 <20:1 

11 Particle Size 
82 % pass through 

4mm Sieve 

Min 90% material pass 

through 4mm IS sieve 

 Authorized Signatory 

97



Report No:-   :- GCI/V/Lab/EM-SP/24-25/Dec-00/0575  Date: 11.12.2024 

ANALYSIS REPORT 

Client Details Sample Details 

Name Megapolis by Pegasus Properties Pvt Ltd Sample Code GCI/25/F6/M1 

Address 

Plot. No. R1/1/A, R1/1/C, R1/2, R1/3, R1/4, 

Rajiv Gandhi Infotech Park III, Man and 

Bhoirwadi, Mulshi, Pune 

Location Manure from OWC - Mystic 

Quantity 2.0 kg 

Sampling Done By Mr. Kartik Date of Sampling 06.12.2024 

Analysis Starts on 07.12.2024 

Analysis Completion On 11.12.2024 Sample Received Date 07.12.2024 

MANURE ANALYSIS RESULTS 

Sr. 

No. 
Parameter Unit Results 

Limits as per FCO 
Test Procedure 

1 pH - 7.3 6.5-7.5 IS 2720 (Part 26):1987 

2 Moisture 20.23 <25 

3 Colour Blackish Brown Dark brown to Black 

4 Odour 
Absence of Foul 

Smell 

Absence of Foul smell 

5 Bulk Density 0.38 <1.0 

6 
Total Organic 

Carbon 
15.8 

>14.0

7 Total Nitrogen as N mg/kg 1.0 >0.8 Kjeldahl Method 

8 Phosphate as P mg/kg 0.6 >0.4 Olsen Method 

9 Potasium as K mg/kg 0.3 >0.4 EPA 3050 B 

10 C:N ratio 16 <20:1 

11 Particle Size 
84 % pass through 

4mm Sieve 

Min 90% material pass 

through 4mm IS sieve 

 Authorized Signatory 

98



Report No:- :- GCI/V/Lab/EM-SP/24-25/Dec-00/0575      Date: 11.12.2024 

ANALYSIS REPORT 

Client Details Sample Details 

Name Megapolis by Pegasus Properties Pvt Ltd Sample Code GCI/25/F6/M1 

Address 

Plot. No. R1/1/A, R1/1/C, R1/2, R1/3, R1/4, 

Rajiv Gandhi Infotech Park III, Man and 

Bhoirwadi, Mulshi, Pune 

Location Manure from OWC - Sangria 

Quantity 2.0 kg 

Sampling Done By Mr. Kartik Date of Sampling 06.12.2024 

Analysis Starts on 07.12.2024 

Analysis Completion On 11.12.2024 Sample Received Date 07.12.2024 

MANURE ANALYSIS RESULTS 

Sr. 

No. 
Parameter Unit Results 

Limits as per FCO 
Test Procedure 

1 pH - 7 6.5-7.5 IS 2720 (Part 26):1987 

2 Moisture 22.1 <25 

3 Colour Blackish Brown Dark brown to Black 

4 Odour 
Absence of Foul 

Smell 

Absence of Foul smell 

5 Bulk Density 0.41 <1.0 

6 
Total Organic 

Carbon 
25.05 

>14.0

7 Total Nitrogen as N mg/kg 1.6 >0.8 Kjeldahl Method 

8 Phosphate as P mg/kg 0.6 >0.4 Olsen Method 

9 Potasium as K mg/kg 0.8 >0.4 EPA 3050 B 

10 C:N ratio 15.56 <20:1 

11 Particle Size 
81 % pass through 

4mm Sieve 

Min 90% material pass 

through 4mm IS sieve 

Authorized Signatory 

99



 

 

 

 

 

 

Report No:- :- GCI/V/Lab/EM-SP/24-25/Dec-00/0575                                                                           Date: 11.12.2024 

 

ANALYSIS REPORT 

 

Client Details Sample Details 

Name 
Megapolis by Pegasus Properties Pvt 

Ltd 
Sample Code GCI/25/F6/ST1 

Address 

Plot. No. R1/1/A, R1/1/C, R1/2, R1/3, 

R1/4, Rajiv Gandhi Infotech Park III, 

Man and Bhoirwadi, Mulshi, Pune 

Location Near DG set 

Date of Sampling 06.12.2024 

Sampling Done By Mr. Kartik Sampling Method APHA 1060 

 

DG STACK EMISSION ANALYSIS RESULTS 

 

Sr. No. Parameter Unit Results MPCB 

Standard 

1 Capacity of DG ( 4  N o s . )  KVA 250 - 

2 Material of DG - MS - 

3 Sta ck Height m 3.0 - 

4 Shape of Sta ck - Round - 

5 Diameter of Sta ck m 0.14 - 

6 Flue gas temperature 0 C 162 - 

7 G as volume Nm3/hr 3283.8 - 

8 Sta ck emission    

a Particulate Matter (PM10) mg/N m3 67.52 150 mg/N m3 

b Sulphur dioxide (SO2) µg/m3 20.85 - 

c Oxides of Nitrogen (NOX) µg/m3 24.33 - 

d Carbon Monoxide CO µg/m3 0.27 - 

 

 

 

 

 

 

 

 

 

 

 Authorized Signatory  

100



Report No:- :- GCI/V/Lab/EM-SP/24-25/Dec-00/0575  Date: 11.12.2024 

ANALYSIS REPORT 

Client Details Sample Details 

Name 
Megapolis by Pegasus Properties Pvt 

Ltd 
Sample Code GCI/25/F6/ST1 

Address 

Plot. No. R1/1/A, R1/1/C, R1/2, R1/3, 

R1/4, Rajiv Gandhi Infotech Park III, 

Man and Bhoirwadi, Mulshi, Pune 

Location Near DG set 

Date of Sampling 06.12.2024 

Sampling Done By Mr. Kartik Sampling Method APHA 1060 

DG STACK EMISSION ANALYSIS RESULTS 

Sr. No. Parameter Unit Results MPCB 

Standard 

1 C apac ity of DG ( 7  N o s . )  KVA 500 - 

2 Material of DG - MS - 

3 Sta ck Height m 4.5 - 

4 Shape of Sta ck - Round - 

5 Diameter of Sta ck m 0.3 - 

6 Flue gas temperature 0 C 183 - 

7 G as volume Nm3/hr 3657.4 - 

8 Sta ck emission 

a Particulate Matter (PM10) mg/N m3 72.68 150 mg/N m3

b Sulphur dioxide (SO2) µg/m3 24.23 - 

c Oxides of Nitrogen (NOX) µg/m3 30.45 - 

d C arbon Monoxide CO µg/m3 0.39 - 

 Authorized Signatory 

101



Annexure 3

102



103



104



105



106



Annexure 3A

107



108



109



To, Date : 28/11/2024 

Pegasus Properties Pvt. Ltd  

Kumar capital 1st floor, 2413, 

East Street, Camp,  

Pune – 411001 

Site Address: “STP Project Completion Certificate at “Megapolis Serenity 

Project,” Hinjawadi phase 3, Pune 411057.” 

Sub: Supply, Installation and Commissioning Report for Pegasus Properties’ 

Project, “650 KLD STP based on Extended Aeration Activated Sludge (EAAS) 

Technology” at Serenity Project, Hinjawadi phase 3, Pune 411057. 

Ref: PPPL/SERENITY/WO/21-22/271 dated 14th September 2021. 

Details: 

This is with reference to the subject & reference mentioned above, we have 

completed the Design, Erection and Commissioning and Trail Run/Testing of 

the 650 KLD STP Plant at “Megapolis Serenity”, Hinjawadi Phase 3, Pune 

411057. 

The STP has been designed based on Extended Aeration Activated 

Technology (EAAS).  

The sewage generated from the Apt. complex will be collected in the initial 

collection tank since the invert level of the incoming raw sewage line to the 

STP is deep. The SS Bar Screen has been installed in the Bar Screen Chamber, 

the function of the bar screen is to prevent entry of solid particles/ articles 

above a certain size; such as plastic cups, paper dishes, polythene bags, 

condoms and sanitary napkins into the STP. (If these items are allowed to 

enter the STP, they clog and damage the STP pumps, and cause stoppage of 

the plant.) The screening is achieved by placing a screen made out of 

vertical bars, placed across the sewage flow. The gaps between the bars 

between 10-12 mm. If this unit is left unattended for long periods of time, it will 

Annexure 4

110



generate a significant amount of odor: it will also result in backing of sewage 

in the incoming pipelines and chambers. 

The sewage from the bar screen chamber comes to the equalization tank. Its 

main function is to act as buffer: To collect the incoming raw sewage that 

comes at widely fluctuating rates, and pass it on to the rest of the STP at a 

steady (average) flow rate. During the peak hours, sewage comes at a high 

rate. The equalization tank stores this sewage, and lets it out during the non-

peak time when there is no/little incoming sewage.  

The raw sewage transfer pumps have been installed in the pump room which 

will be used to transfer the raw sewage from Eq. Tank to the Anoxic Tank 

where the denitrification happens and then it goes to the Aeration tank for 

the treatment.  

The Aeration tank (together with the settling tank that follows) is at the heart 

of the treatment system. The bulk of the treatment is provided here, 

employing microbes/bacteria for the process. The main function of the 

Aeration tank is to maintain a high population level of microbes. This mixture is 

called MLSS (Mixed Liquor Suspended Solids).  

The mixed liquor is passed on to the Secondary Settling Tank, where the 

microbes are made to settle at the bottom. The settled microbes are 

recycled back to the aeration tank. Thus they are retained for a long period 

within the system.  

Sufficient air has been provided in the Aeration Tank by means of Fine Pore 

Diffuser Membranes. Also gentle aeration has been provided by means of 

Coarse Bubble Diffusers (CBD) in Eq. Tank, Clarified Water Tank and Sludge 

Holding Tanks.  

Overflow water from the Sec. Settling Tank is collected in an intermediate 

clarified water sump, this sump acts as a buffer tank between the secondary 

and the tertiary treatment stages in an STP. Also, during lean inflow periods to 

the STP, backwashing of the filters is carried out. At this time, this tank must 

hold sufficient buffer stock of water for backwash purposes.  

Filter feed pumps have been installed to take the water from the clarified 

water sump and pass it through the pressure sand filter and activated carbon 

filter installed in series. 

111



 
 

The pressure sand filter (PSF) has been installed as a tertiary treatment unit to 

trap the trace amounts of solids which escape the clarifier.  

 

An activated carbon filter, like the Pressure Sand Filter, is a tertiary treatment 

unit. It receives the water that is already filtered by the Pressure Sand Filter 

and improves multiple quality parameters of the water: BOD, COD, clarity 

(turbidity), color and odor. 

 

The treated water is disinfected to destroy and render harmless disease-

causing organisms, such as bacteria, viruses, etc. 

 

Biological treatment of wastewater perforce produces excess biological 

solids due to the growth and multiplication of bacteria and other 

microorganisms in the system. The excess biomass thus produced needs to be 

bled out of the system, and disposed off efficiently. This  

 

is a five-step process: sludge removal, storage, conditioning, dewatering and 

disposal. Sludge is removed (“bled”) from the system from the sludge 

recirculation pipeline (through a branch). The sludge is in the form of a thick 

slurry. It is taken into a sludge-holding tank, and kept under aeration (to 

prevent the living organisms from putrefying) until dewatering operations can 

be carried out. Sludge is then dewatered in a filter press system installed in 

the pump room. 

 

The air blower of appropriate and suitable capacity have been installed to 

deliver the required quantity of air to the various tanks like Equalization Tank, 

Aeration Tank, Clarified Water Tank, Sludge Holding Tank. 

 

 

Thank you,  

 

For Ecotech Engineering Consultancy Pvt. Ltd.  

 

Praveensingh Rajaput      Dr. Ananth Kodavasal  

Branch Head       Director – Ecotech 

 
 

112



FLOWCHART OF STP – MEGAPOLIS SERENITY, HINJWADI PHASE 3, PUNE 411057 

113



To, Date : 28/11/2024 

Pegasus Properties Pvt. Ltd  

Kumar capital 1st floor, 2413, 

East Street, Camp,  

Pune – 411001 

Site Address: “STP Project Completion Certificate at “Megapolis Springs 

Project,” Hinjawadi phase 3, Pune 411057.” 

Sub: Supply, Installation and Commissioning Report for Pegasus Properties’ 

Project, “260 KLD STP based on Extended Aeration Activated Sludge (EAAS) 

Technology” at Springs Project, Hinjawadi phase 3, Pune 411057. 

Ref: PPPL/SPRINGS/WO/23-24/821 dated 1st February 2024. 

Details: 

This is with reference to the subject & reference mentioned above, we have 

completed the Design, Erection and Commissioning and Trail Run/Testing of 

the 260 KLD STP Plant at “Megapolis Springs”, Hinjawadi Phase 3, Pune 411057. 

The STP has been designed based on Extended Aeration Activated 

Technology (EAAS).  

The sewage generated from the Apt. complex will be collected in the initial 

collection tank since the invert level of the incoming raw sewage line to the 

STP is deep. The SS Bar Screen has been installed in the Bar Screen Chamber, 

the function of the bar screen is to prevent entry of solid particles/ articles 

above a certain size; such as plastic cups, paper dishes, polythene bags, 

condoms and sanitary napkins into the STP. (If these items are allowed to 

enter the STP, they clog and damage the STP pumps, and cause stoppage of 

the plant.) The screening is achieved by placing a screen made out of 

vertical bars, placed across the sewage flow. The gaps between the bars 

between 10-12 mm. If this unit is left unattended for long periods of time, it will 

114



 
 

generate a significant amount of odor: it will also result in backing of sewage 

in the incoming pipelines and chambers. 

 

The sewage from the bar screen chamber comes to the equalization tank. Its 

main function is to act as buffer: To collect the incoming raw sewage that 

comes at widely fluctuating rates, and pass it on to the rest of the STP at a 

steady (average) flow rate. During the peak hours, sewage comes at a high 

rate. The equalization tank stores this sewage, and lets it out during the non-

peak time when there is no/little incoming sewage.  

 

The raw sewage transfer pumps have been installed in the pump room which 

will be used to transfer the raw sewage from Eq. Tank to the Aeration tank for 

the treatment.  

 

The Aeration tank (together with the settling tank that follows) is at the heart 

of the treatment system. The bulk of the treatment is provided here, 

employing microbes/bacteria for the process. The main function of the 

Aeration tank is to maintain a high population level of microbes. This mixture is 

called MLSS (Mixed Liquor Suspended Solids).  

 

The mixed liquor is passed on to the Secondary Settling Tank, where the 

microbes are made to settle at the bottom. The settled microbes are 

recycled back to the aeration tank. Thus they are retained for a long period 

within the system.  

 

Sufficient air has been provided in the Aeration Tank by means of Fine Pore 

Diffuser Membranes. Also gentle aeration has been provided by means of 

Coarse Bubble Diffusers (CBD) in Eq. Tank, Clarified Water Tank and Sludge 

Holding Tanks.  

 

Overflow water from the Sec. Settling Tank is collected in an intermediate 

clarified water sump, this sump acts as a buffer tank between the secondary 

and the tertiary treatment stages in an STP. Also, during lean inflow periods to 

the STP, backwashing of the filters is carried out. At this time, this tank must 

hold sufficient buffer stock of water for backwash purposes.  

 

Filter feed pumps have been installed to take the water from the clarified 

water sump and pass it through the pressure sand filter and activated carbon 

filter installed in series. 

 

The pressure sand filter (PSF) has been installed as a tertiary treatment unit to 

trap the trace amounts of solids which escape the clarifier.  

115



An activated carbon filter, like the Pressure Sand Filter, is a tertiary treatment 

unit. It receives the water that is already filtered by the Pressure Sand Filter 

and improves multiple quality parameters of the water: BOD, COD, clarity 

(turbidity), color and odor. 

The treated water is disinfected to destroy and render harmless disease-

causing organisms, such as bacteria, viruses, etc. 

Biological treatment of wastewater perforce produces excess biological 

solids due to the growth and multiplication of bacteria and other 

microorganisms in the system. The excess biomass thus produced needs to be 

bled out of the system, and disposed off efficiently. This  

is a five-step process: sludge removal, storage, conditioning, dewatering and 

disposal. Sludge is removed (“bled”) from the system from the sludge 

recirculation pipeline (through a branch). The sludge is in the form of a thick 

slurry. It is taken into a sludge-holding tank, and kept under aeration (to 

prevent the living organisms from putrefying) until dewatering operations can 

be carried out. Sludge is then dewatered in a filter press system installed in 

the pump room. 

The air blower of appropriate and suitable capacity have been installed to 

deliver the required quantity of air to the various tanks like Equalization Tank, 

Aeration Tank, Clarified Water Tank, Sludge Holding Tank. 

Thank you, 

For Ecotech Engineering Consultancy Pvt. Ltd. 

Praveensingh Rajaput Dr. Ananth Kodavasal 

Branch Head Director – Ecotech 

116



FLOWCHART OF STP – MEGAPOLIS SPRINGS, HINJWADI PHASE 3, PUNE 411057 

117



118



119



120



Scanned with CamScanner121



To,  Date : 05/01/2023 

Peagasus Properties Pvt. Ltd  

Kumar capital 1st floor, 2413, 

East Street, Camp,  

Pune – 411001 

Site Address: “STP Project Completion Certificate at “Megapolis Saffron Project ,” Hinjawadi 

phase 3, Pune 411057.” 

Sub: Supply, Installation and Commissioning Report for Pegasus Properties’ Project, “510 

KLD STP based on Extended Aeration Activated Sludge (EAAS) Technology” at Saffron 

Project, Hinjawadi phase 3, Pune 411057. 

Ref: PPPL/SAFFRON/WO19-20/042 dated 25th September 2019. 

Details:  

This is with reference to the subject & reference mentioned above, we have completed the 

Design, Erection and Commissioning and Trail Run/Testing of the 510 KLD STP Plant at 

“Megapolis Saffron”, Hinjawadi Phase 3, Pune 411057. 

The STP has been designed based on Extended Aeration Activated Technology (EAAS). 

The sewage generated from the Apt. complex will be collected in the initial collection tank 

since the invert level of the incoming raw sewage line to the STP is deep. The SS Bar Screen 

has been installed in the Bar Screen Chamber, the function of the bar screen is to prevent 

entry of solid particles/ articles above a certain size; such as plastic cups, paper dishes, 

polythene bags, condoms and sanitary napkins into the STP. (If these items are allowed to 

enter the STP, they clog and damage the STP pumps, and cause stoppage of the plant.) The 

screening is achieved by placing a screen made out of vertical bars, placed across the sewage 

flow. The gaps between the bars between 10-12 mm. If this unit is left unattended for long 

periods of time, it will generate a significant amount of odor: it will also result in backing of 

sewage in the incoming pipelines and chambers. 

122



The sewage from the bar screen chamber comes to the equalization tank. Its main function is 

to act as buffer: To collect the incoming raw sewage that comes at widely fluctuating rates, 

and pass it on to the rest of the STP at a steady (average) flow rate. During the peak hours, 

sewage comes at a high rate. The equalization tank stores this sewage, and lets it out during 

the non-peak time when there is no/little incoming sewage.  

The raw sewage transfer pumps have been installed in the pump room which will be used to 

transfer the raw sewage from Eq. Tank to the Aeration tank for the treatment.  

The Aeration tank (together with the settling tank that follows) is at the heart of the treatment 

system. The bulk of the treatment is provided here, employing microbes/bacteria for the 

process. The main function of the Aeration tank is to maintain a high population level of 

microbes. This mixture is called MLSS (Mixed Liquor Suspended Solids).  

The mixed liquor is passed on to the Secondary Settling Tank, where the microbes are made 

to settle at the bottom. The settled microbes are recycled back to the aeration tank. Thus they 

are retained for a long period within the system.  

Sufficient air has been provided in the Aeration Tank by means of Fine Pore Diffuser 

Membranes. Also gentle aeration has been provided by means of Coarse Bubble Diffusers 

(CBD) in Eq. Tank, Clarified Water Tank and Sludge Holding Tanks.  

Overflow water from the Sec. Settling Tank is collected in an intermediate clarified water 

sump, this sump acts as a buffer tank between the secondary and the tertiary treatment stages 

in an STP. Also, during lean inflow periods to the STP, backwashing of the filters is carried 

out. At this time, this tank must hold sufficient buffer stock of water for backwash purposes. 

Filter feed pumps have been installed to take the water from the clarified water sump and 

pass it through the pressure sand filter and activated carbon filter installed in series. 

The pressure sand filter (PSF) has been installed as a tertiary treatment unit to trap the trace 

amounts of solids which escape the clarifier.  

An activated carbon filter, like the Pressure Sand Filter, is a tertiary treatment unit. It receives 

the water that is already filtered by the Pressure Sand Filter and improves multiple quality 

parameters of the water: BOD, COD, clarity (turbidity), color and odor. 

The treated water is disinfected to destroy and render harmless disease-causing organisms, 

such as bacteria, viruses, etc. 

123



 
 

 

Biological treatment of wastewater perforce produces excess biological solids due to the 

growth and multiplication of bacteria and other microorganisms in the system. The excess 

biomass thus produced needs to be bled out of the system, and disposed off efficiently. This  

 

is a five-step process: sludge removal, storage, conditioning, dewatering and disposal. Sludge 

is removed (“bled”) from the system from the sludge recirculation pipeline (through a 

branch). The sludge is in the form of a thick slurry. It is taken into a sludge-holding tank, and 

kept under aeration (to prevent the living organisms from putrefying) until dewatering 

operations can be carried out. Sludge is then dewatered in a filter press system installed in the 

pump room. 

 

The air blower of appropriate and suitable capacity have been installed to deliver the required 

quantity of air to the various tanks like Equalization Tank, Aeration Tank, Clarified Water 

Tank, Sludge Holding Tank. 

 

 

Thank you,  

 

For Ecotech Engineering Consultancy Pvt. Ltd.  

 

Praveensingh Rajaput       Dr. Ananth Kodavasal  

Branch Head        Director – Ecotech 

 
 

 
 

 

 

 

 

 

 

 

 

124



FLOWCHART OF STP – MEGAPOLIS SAFFRON, HINJWADI PHASE 3, PUNE 411057 

125



126



17/06/2_017 

170 

EE 

ihnviietfriaTr 

MAHARASHTRA INDUSTRIAL DEVELOPMENT CORPORATION 
(A Government of Maharashtra Undertaking) 

WATER SUPPLY 

AGREEMENT FORM 

ISSUED To  M/5. PEGASUS PP-DP.52M ES pyrr 01). 

ADDRESS: 9_4Th ,-KINAR ciAP At_ , 1ST  PLCCDR_ , 

,in,,sr-r 
 STREET ,C-A-Ai>, f.01..s,-e -A iA001 

AREA: 	6 IGO, 0 00,0 	c•\‘^kt-. 

PLOT NO.: - 1 	-172_ ,  

9DH I 114 Face C“ (),Wx_ PH As  E  -UL , 

\-k OJEW 	, PO 	, 411057. 

Annexure 5

127



MAHARASHTRA INDUSTRIAL DEVELOPMENT CORPORATION. 
(A Govt. of Maharashtra Undertaking.) 

No/EE/E&M/IFMS/ TB / 	
) s- 

1
i
/2017 

Office of the Executive Engineer 
MIDC,E &M Division, Jog Center, 
4th Floor ,Wakdewadi , Pune-3 

Date: 131061 2-09 
E-Mail: eepuneem@midcindia.org  

vkts. Pegasus Properties Pvt. Ltd. 
Plot No. R-1/1, R-1/2,R-1/3 & R-1/4 
RGIBP, Ph-III, 
Hinjawadi , Dist -Pune 

Sub: Rajiv Gandhi Infotech Park ... 
:3rant of 150mm dia water supply connection 

Ref : This office letter No. B37779 dt. 18.4.2017 

Dear Sir, 

As per the letter under ref, the water supply connection for 150mm dia is 

already sanctioned . In accordance, the water supply agreement is executed between MIDC 

and M/s Pegasus Properties Pvt. Ltd. The copy of water supply agreement is enclosed 

herewith for your record please. 

Thanking you, 

D.A.-As above 

Yours faithfully, 

li/1(-# f 	0..16117 

(Dilipshingh R.Chauhan) 
Executive Engineer 

MIDC, E. & M. Division 
Wakadewadi, Pune-03 

F/Data E&M/R-letters-2017 

128



129



Western Maharashtra 
!Development Corporation 
Ltd. 2nd Floor, Kubera 
'Chembers, Dr. Rayendra 
Prasad Road, Sitheajinagar, 
Pine 411 005. 
D-5 /STP(V ) /C.R.1014 /01 / 
08/205-208/08 INDIA STAMP DUTY MAHARASHTRA 

SM.  53924 
133601 

MO MU MO ?OW one zero zero 

Rs0000 10W-P1365138 

AS HE SIVE 
srEctou_ einiv 04  Otte  

MAY 15 2017 

11:49 

For PEGASUS P 

Si 	atory 
Rubber Stamp. 

'NAME :_ .cep-V.,1_  lc. 1,...7... 
vvvtkr/  i 

ADD R4 e„Kari/14_4r.  -e n ine,er, 
THROLIPtbeztili.  . 
SIGNATURE 
RECEIPT NO. _ 

FOR W.M.D.C. LT Sub.: H IN  JEWATh 13  12,  Orli)  1:31143'-t  11_, 	 Industrial Area 
Application for water supply connection. Water supply 
connection to Plot / EGIS No. 	 ,  9_112_ 49   4 /3  ,111/4   , 

I have beqp allottec Plot No. / Skasf-No.  2-1/1  ,  E112  , t1 /D) ,  ev.4, earP-PlweBT 
in OfridEwPOI. trial. Area vide letter No. 
My Requirement of \Nate -  is  	 m3 / day. 

I am enclosing the following documents so that water supply connection can be 
considered by you. 

1) Xerox copy of Lease Agreement. 

2) Xerox copy of possession receipt. 

3) Xerox copy of possession plan. 

4) Xerox copy of letter of approved building plan. 

5) Water supply agree -nent in triplicate. 

6) Water supply connection plan signed by me, licensed Architect! Licensed Plumber 
in triplicate. 

7) The consent from Maharashtra Pollution Control Board. 

8) Xerox copy of No objection Certificate of MIDC issued by Chief Executive Officer; 
MIDC, Bombay-93. 

9) I am also ready to get the drainage p ans prepared by Licensed Architect and get 
them approved from your office within a period of three months from the date of this 
letter. 

Thanking you, 

Yours faithfully, 

130



are approved by the Ex. \ 
Engineer, MIDC (Civil)  \-->1 	Wrovq- 
Dn. 
Size of cc inection 9) 

Signature 
Rubber Stamp 

For  PEGASUS PROP TIES VT. LTD 

MAHARASHTRA INDUSTRIAL DEVELOPMENT CORPORATION 
(A Government of Maharashtra Uidertaking) 

WATER CONNECTION  

1) App icants Full Name 
2) Applicants Full Address 

:  1)1Rect0 2- Alic,?Etirrie  0 C ?POPE-VI  Er  PVT. Urb,  
: 	9413 k 	Fkie, CAP 11 tcr- ,1CT cla,0  

Eje.Cr T R EFT ..com-42 , 	-  Ali ao 1  

   

   

   

: 	Q. 1 /1  , R. 1 /2  .  9_1 /3 ,  e- 1/4 	PkAcrr  
H NYEWfl , porta - 

3) Pict No. & Block whet 
connection is required. 

4) Area of Plot 
5) Whether applicant is the : 

owner of the plot or his 
representative. 

6) Owner's full name & 
Address 

7) Date of Possession 
8) Date on which the plans Th 

,G 	0-00. 0 cri tit*-+  

51PEcVoQ hlIc .0ex-+ASLIc PRoPE-P_-nes  pta .L.X(/). 
241') _ 0Whe. e-ike At- 1C1  

cT s1-9-t-E7  e--11rid1P PJHE- 4ito-0 .  
94cP1 2-c-o7  

required 
10) Daily requirement of 

water in litres. 
11) Required Connection 

domestic / non-domestic 
12) Fu:ure Demand. 
13) No. of Person to be 

employed 
14) Nature of Production 
15) What arrangements you : 

are going to provide tor 
disposal of Industrial & 
domestic effluent (Septic 
lark, soak pit, effluent 
treatment Plant etc.) 

16) Details of internal water : 
supply in the plot Sump/ 
Pump etc. if you are 
going to provide. 

17) Additional information 
18) Date of Application 

orvi 	0 • 	)4cre• 
ctivw 	C•VI • 

wk•AA3  

14c73-0 1-1r5  • 

co-013  • o  

Z-ec;cle_Adchiou  

 

e-t 0/  
\sr 29-try E:n 

v\TATCg TA1-11C 

   

<AA! 

abeetu4r0Ritaineer  
mt66;60.4,001D9ivision 

131



(A GOVERNMENT OF MAHARASHTRA UNDERTAKING) 
An agreement made the _ day of the month of   ¶41 .   

two thousand  SinceA10-0 1-7—  between MIDC on the one hand and 
alaci•Mis• 

(hereinafter called as consumer which expression shall unless it is excluded by:of 
repugnant to the context include any person holding a power of attorney to conduct the 
business on behalf of the Consumer) on the other hand. 

Whereas the consumer on or about the 	 day of the month of 
-  	two thousand   Applied to the Executive Engineer. 

MIDC, Di* 

(hereinafter referred to as Executive Engineer) for permission to supply water for 
the purpose of construction of Factory Building and/or for the regular requirement of 
water for the Factory on plot  No.R-1/1  4c)(2. 1.L1 . 	in  aLccaP- Plgcc-e Uf   Industrial 
Area premises along__   road in village 
on  1•1\ 'be_. 	water supply scheme. And where as the Executive Engineer has 
agreed to grant such pernission herinafter mentioned, 